
ASSEMBLY DIAGRAM & PARTS LIST

PARTS LIST

ASSEMBLY DIAGRAM &
PARTS LIST

1 2 3 4 5 6 7 8 9 10 11 12 13 14

15

16

17

18

19
20

21

22232425
26

272803 9231

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

1

4

4

1

1

1

1

1

1

1

1

1

2

1

1

1

1

4

3

1

1

1

1

1

1

1

1

2

1

1

1

Fan cover

Screw 

Hex nuts M4x112

Fan

Back cover

Bearing 6201

Rotor

Pin

Bearing 6201

O-ring 

Mechanical Seal 301-12

Circlip

Screw M8x25

Inlet 

Check valve

Pump Cover

Sealing ring

Screw M6x14

Screw M6x35

Impeller

Pump Body

Air screw

Dust cover

Pressure tank

connector

Pressure switch 

Coil

Screw M4x15

Terminal Box 

Capacitor 

Pump Body

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

Qty Qty

79966AUTOMATIC PUMP CONTROL


